TRANSMISSION SYSTEM(3)

TRANSMISSION SYSTEM(3)

No.
P/N( SKU )
Part Name
Price
01
0800-063002
SHAFT, SHIFT FORK
13.39 €
P/N(SKU): 0800-063002
Price: 13.39 €
02
0GR0-063002
SWING ARM, PARKING
6.7 €
P/N(SKU): 0GR0-063002
Price: 6.7 €
03
30801-01205
CIRCLIPS FOR SHAFT12
Specifications:
0.95 €
P/N(SKU): 30801-01205
Price: 0.95 €
Specifications:
04
0GR0-063001
SHIFT FORK
15 €
P/N(SKU): 0GR0-063001
Price: 15 €
05
0180-063003-0050
FORK SPRING, THIN
4.76 €
P/N(SKU): 0180-063003-0050
Price: 4.76 €
06
0180-063005-0050
FORK SPRING, THICK
4.76 €
P/N(SKU): 0180-063005-0050
Price: 4.76 €
07
0180-063006-0010
SPRING SEAT
2.38 €
P/N(SKU): 0180-063006-0010
Price: 2.38 €
08
0GR0-064001
SHIFT DRUM
34.22 €
P/N(SKU): 0GR0-064001
Price: 34.22 €
09
0800-064002
PIN SHAFT
1.07 €
P/N(SKU): 0800-064002
Price: 1.07 €
10
0GR0-064002
CAM, PARKING
4.46 €
P/N(SKU): 0GR0-064002
Price: 4.46 €
11
0180-064001-0010
LIMIT GASKET
0.53 €
P/N(SKU): 0180-064001-0010
Price: 0.53 €
12
0180-064002-00001
SCREW T25
Alternative Parts: 0180-064002-00001 Specifications: 0180-064002-00001
0.52 €
P/N(SKU): 0180-064002-00001
Price: 0.52 €
Alternative Parts: 0180-064002-00001 Specifications: 0180-064002-00001
12
0180-064002-0050
SCREW T25
Alternative Parts: 0180-064002-00001 Specifications: 0180-064002-00001
0.53 €
P/N(SKU): 0180-064002-0050
Price: 0.53 €
Alternative Parts: 0180-064002-00001 Specifications: 0180-064002-00001
13
0180-064003-0050
GEAR CONTACTOR
0.53 €
P/N(SKU): 0180-064003-0050
Price: 0.53 €
14
0180-064004-0050
SPRING, GEAR CONTACTOR
1.61 €
P/N(SKU): 0180-064004-0050
Price: 1.61 €
15
0180-068001-00100
HOLLOW BOLT M14x1.5
Specifications:
1.61 €
P/N(SKU): 0180-068001-00100
Price: 1.61 €
Specifications:
16
0180-068002
GASKET 14.4x22x1
Specifications:
0.53 €
P/N(SKU): 0180-068002
Price: 0.53 €
Specifications:
17
0180-068003-0050
SPRING, LIMIT
0.53 €
P/N(SKU): 0180-068003-0050
Price: 0.53 €
18
3120003
STEEL BALL3/8
Specifications:
0.53 €
P/N(SKU): 3120003
Price: 0.53 €
Specifications:
19
0010-021017-0010
BOLT M6x25
Specifications:
0.53 €
P/N(SKU): 0010-021017-0010
Price: 0.53 €
Specifications:
20
0010-080012-0010
BOLT M6x32
Specifications:
0.53 €
P/N(SKU): 0010-080012-0010
Price: 0.53 €
Specifications:
21
0800-065001-20000
GEARSHIFT COVER
Alternative Parts: 0800-065001-20000
12.33 €
P/N(SKU): 0800-065001-20000
Price: 12.33 €
Alternative Parts: 0800-065001-20000
22
0GR0-0630A0
SHIFT FORK ASSY
40.18 €
P/N(SKU): 0GR0-0630A0
Price: 40.18 €
23
0180-065100-10001
DRIVE SECTOR GEAR
Alternative Parts: 0180-065100-10002
9.1 €
P/N(SKU): 0180-065100-10001
Price: 9.1 €
Alternative Parts: 0180-065100-10002
23
0180-065100-10002
DRIVE SECTOR GEAR
Alternative Parts: 0180-065100-10002
10.44 €
P/N(SKU): 0180-065100-10002
Price: 10.44 €
Alternative Parts: 0180-065100-10002
23
0180-065100-1000
DRIVE SECTOR GEAR
Alternative Parts: 0180-065100-10001
8.57 €
P/N(SKU): 0180-065100-1000
Price: 8.57 €
Alternative Parts: 0180-065100-10001
24
0180-065002
OIL SEAL SD15x25x5
Specifications:
1.07 €
P/N(SKU): 0180-065002
Price: 1.07 €
Specifications:
25
0180-065003
GASKET, GEARSHIFT COVER
Alternative Parts: 0GR0-065003
5.95 €
P/N(SKU): 0180-065003
Price: 5.95 €
Alternative Parts: 0GR0-065003
26
0180-065201-0010
WASHER, DRIVEN SECTOR GEAR
1.07 €
P/N(SKU): 0180-065201-0010
Price: 1.07 €
27
0180-065202-0050
SHAFT, DRIVEN SECTOR GEAR
2.68 €
P/N(SKU): 0180-065202-0050
Price: 2.68 €
28
0180-065203
DRIVEN SECTOR GEAR
3.74 €
P/N(SKU): 0180-065203
Price: 3.74 €
29
0180-065204-0050
GASKET 13.5x22x1
Specifications:
0.53 €
P/N(SKU): 0180-065204-0050
Price: 0.53 €
Specifications:
30
0180-065205-0010
TORSION SPRING, DRIVEN SECTOR GEAR
2.38 €
P/N(SKU): 0180-065205-0010
Price: 2.38 €
31
0180-065206-00001
WASHER 6.2x22x2
0.53 €
P/N(SKU): 0180-065206-00001
Price: 0.53 €
32
0010-013008-0010
BOLT M6x35
Specifications:
0.53 €
P/N(SKU): 0010-013008-0010
Price: 0.53 €
Specifications:
33
0GR0-064000
SHIFT DRUM ASSY
43.39 €
P/N(SKU): 0GR0-064000
Price: 43.39 €